



**Strojírenský zkušební ústav, s.p., Česká Republika**  
**Engineering Test Institute, Public Enterprise, Brno, Czech Republic**

## CERTIFICATE

Number: **J-32-20348-13**

Owner of certificate: VENTO (group of companies VENTO, Vento-2M, Ltd.)  
Nelidovskaya, 22  
125363 Moscow, Russian Federation

Manufacturer: VENTO (group of companies VENTO, Vento-2M, Ltd.)  
Nelidovskaya, 22  
125363 Moscow, Russian Federation

Product, Type, Models: Rock anchors (hangers), VENTO:  
  
ø 12 mm, 30 kN, 62.18 g, without ring  
ø 10 mm, 30 kN, 63.65 g, without ring  
ø 12 mm, 25 kN, 61.13 g, without ring  
ø 10 mm, 25 kN, 63.36 g, without ring  
ø 12 mm, 18 kN, 132.44 g, incl. steel ring (ø 34.6 mm)  
ø 10 mm, 18 kN, 135.14 g, incl. steel ring (ø 34.6 mm)  
ø 12 mm, 26 kN, 130.09 g, incl. steel ring (ø 34.6 mm)  
ø 10 mm, 26 kN, 133.63 g, incl. steel ring (ø 34.6 mm)

Tested according to: ČSN EN 959:2007, Art. 4.1, 4.2, 4.3, 6, 7

Basis of certificate issuance: Final Report 32-9508 of 2013-05-30

Expiry date: 2016-05-30

Engineering Test Institute hereby certifies, that the properties of samples submitted of product conform with the applied requirements of the above mentioned standard. An integral part of the certificate is a final report containing assessment findings and data on product identification. If the normative documents related to the certified product are amended or new normative documents are issued it is necessary to check applicability of the certificate.

Brno, 2013-05-31



  
.....  
Ing. Pavel Šticha  
Director for Certification

Certificate No. J-32-20348-13.docx; Page 1 (1)

Strojírenský zkušební ústav, s. p., Hudcova 56b, 621 00 Brno, Česká republika  
Engineering Test Institute, public enterprise, Hudcova 56b, 621 00 Brno, Czech Republic

[www.szutest.cz](http://www.szutest.cz)